הודעה על החמרה  ( מידע בטיחות)  בעלון לצרכן 

תאריך    10.2013
שם תכשיר באנגלית  Imovane   
מספר רישום1011924581  
שם בעל הרישום     sanofi aventis Israel ltd
טופס זה מיועד לפרוט ההחמרות בלבד!

מוזכרים כאן רק תתי הסעיפים בהם נעשה שינוי בטיחות. מידע מלא ניתן למצוא בעלון המלא.
ההחמרות מסומנות על רקע צהוב.
 טקסט שהוסר מסומן בקו אדום
הוספת טקסט  שאינו החמרה מסומן על רקע ירוק
	פרטים על השינויים המבוקשים

	פרק בעלון


	טקסט נוכחי
	טקסט חדש

	2. לפני השימוש בתרופה:
אין להשתמש בתרופה אם:

	
	אין להשתמש בתרופה אם:
...
· הנך מתחת לגיל 18.
· אין להשתמש אם הינך סובל/ת מאלרגיה/אי-סבילות לחיטה ( השונה מזו של מחלת הצליאק).

	אזהרות מיוחדות הנוגעות לשימוש בתרופה: 


	
	לפני הטיפול באימובן, ספר לרופאך אם:

· הנך סובל או סבלת בעבר מבעיות בכבד (ראה גם בסעיף מעלה "אין להשתמש בתרופה אם"). ייתכן והרופא ייתן לך מינון מופחת של התרופה.
· הנך סובל או סבלת בעבר מבעיות בכליות. ייתכן והרופא ייתן לך מינון מופחת של התרופה.
· הנך סובל או סבלת בעבר מבעיות בנשימה. הרופא יחליט אם עליך לקבל את התרופה (ראה גם בסעיף מעלה "אין להשתמש בתרופה אם").

· הנך סובל או סבלת בעבר מהתמכרות לאלכוהול או לתרופות לסמים.
...
לפני נטילת אימובן, חשוב לוודא שתוכל לישון לפחות 7 עד 8 שעות של שינה רצופה, על מנת לעזור להפחית את הסיכון לתופעות לוואי אפשריות (ראה סעיף 4-תופעות לוואי ).


	תגובות בין תרופתיות:
	
	התרופות הבאות עלולות להגביר את הסיכוי לתופעות לוואי אם נלקחות יחד עם אימובן (ייתכן והרופא יחליט להוריד את מינון האימובן שהנך נוטל):
...


	שימוש בתרופה ומזון/ ושתיית אלכוהול
	
	אין לשתות אלכוהול בעת השימוש בתרופה. אלכוהול עלול להגביר את השפעת התרופה ולגרום לך לישון שינה עמוקה, כך שתנשום באופן שאינו תקין או שתהיה לך בעיה להתעורר.


	הריון והנקה


	
	יש להיוועץ ברופא לפני השימוש בתרופה, אם הנך בהריון או מתכננת הריון, עשויה להרות,  או חושבת שהנך בהריון....
אל תניקי אם הנך נוטלת אימובן. זאת משום שכמויות קטנות עלולות לעבור לחלב אם. אם הנך מניקה או מתכננת להניק, יש להיוועץ ברופא או ברוקח לפני השימוש בתרופה.

יש להיוועץ ברופא או ברוקח לפני שימוש בכל תרופה, אם הנך בהריון או מניקה.

	נהיגה ושימוש במכונות


	
	ביום לאחר נטילת אימובן, אין לנהוג או להשתמש במכונות מסוכנות אם הנך מרגיש ישנוניות, סחרחורת או בלבול.

	3. כיצד תשתמש בתרופה?

	
	נטילת התרופה

....
· יש לקחת טבליה כאשר הנך במיטה, מיד לפני השינה, ולוודא שתוכל לישון  מספר 7-8 שעות ללא הפרעה.

...
מבוגרים:

המינון המקובל הוא טבליה אחת של אימובן  (7.5 מ"ג) מיד לפני שינה.
קשישים:

המינון ההתחלתי המקובל הוא חצי טבליה (3.75 מ"ג) מיד לפני שינה. בהמשך תיתכן עליה במינון, לפי הצורך.
...

ילדים ומתבגרים:

אימובן אינו מיועד לשימוש לילדים ומתבגרים מתחת לגיל 18.
מטופלים עם בעיות בכבד, נשימה או כליות:

המינון ההתחלתי המקובל הוא חצי טבליה (3.75 מ"ג) מיד לפני השינה.
...

אם נטלת מינון גבוה יותר או אם בטעות בלע ילד מן התרופה, פנה מיד לרופא או לחדש מיון של בית חולים והבא אריזת התרופה איתך. 

נטילת מינון יתר של אימובן מאוד מסוכן. הנך עלול לסבול מהתופעות הבאות:

תחושת ישנוניות, בלבול, שינה עמוקה ואף אפשרות של תרדמת.

רפיון שרירים .

ערפול או עילפון. תופעות אילו הן עקב לחץ דם נמוך.

נפילות או איבוד שיווי משקל (אטקסיה).
נשימה שטחית או קשיים בנשימה (דיכוי נשימתי).
אם שכחת ליטול את התרופה

...
אם שכחת ליטול את התרופה לפני שינה, אין ליטול את התרופה בזמן אחר. אחרת, הנך עלול להרגיש ישנוניות, סחרחורת ובלבול במהלך היום.
בשום אופן אין ליטול שתי מנות ביחד במקום המנה שנשכחה!

אם אתה מפסיק את נטילת התרופה

...
יש לפנות לרופא מיד אם הנך סובל מהתופעות הבאות:

· תחושת חרדה, חוסר יציבות , עצבנות, מתיחות, בלבול או התקפי חרדה.

· הזעה.

· כאב ראש.

· דפיקות לב מואצות או לא סדירות.

· רמת ערנות נמוכה ובעיות בריכוז ובמיקוד.

· סיוטי לילה, ראיה או שמיעה של דברים שאינם אמיתיים (הלוצינציות).

· רגישות יתר לאור, רעש ותחושה.

· תחושה לא מציאותית.

· חוסר תחושה ונימול בידיים וברגליים.

· כאבי שרירים.

· כאבי בטן.

במקרים נדירים עלולות להופיע התכווצויות (פרכוסים). 

...

	4. תופעות לוואי
	
	פנה לרופא מיד אם הנך מבחין בתופעות הלוואי הבאות:
תופעות לוואי נדירות (rare) תופעות שמופיעות ב  1-10משתמשים מתוך 10,000:
· בעיות בזיכרון מאז נטילת אימובן (שיכחה). תוכל להפחית סיכוי לתופעה זו, אם אתה מוודא שתוכל לישון 7-8 שעות של שינה רצופה ללא הפרעה לאחר נטילת אימובן.
פנה לרופא או לרוקח אם אחת מהתופעות הבאות מחמירה או מתמשכת יותר ממספר ימים:
...תופעות לוואי נדירות (rare) תופעות שמופיעות ב 1-10 משתמשים מתוך 10,000:

· בלבול
...


הודעה על החמרה  ( מידע בטיחות)  בעלון לרופא 
תאריך   10.2013
שם תכשיר באנגלית  Imovane   
מספר רישום1011924581  
שם בעל הרישום     sanofi aventis Israel ltd
טופס זה מיועד לפרוט ההחמרות בלבד!

מוזכרים כאן רק תתי הסעיפים בהם נעשה עדכון בטיחות. מידע מלא ניתן למצוא בעלון המלא.
ההחמרות המבוקשות מסומנות על רקע צהוב.
טקסט שהוסר מסומן בקו אדום
	פרטים על השינויים המבוקשים

	פרק בעלון


	טקסט נוכחי
	טקסט חדש

	4.2 Posology and method of administration
	
	...

Chronic respiratory insufficiency:  In patients with chronic respiratory insufficiency, a starting dose of 3.75 mg zopiclone  is recommended initially. The dosage subsequently may be increased to 7.5 mg.

	4.3 Contraindications


	
	Imovane is contraindicated in patients with:

· Myasthenia gravis

· Respiratory failure 

· Severe sleep apnea syndrome

· Severe (acute or chronic) hepatic insufficiency (due to the risk of encephalopathy) 
· Hypersensitivity to zopiclone or any of the excipients

· Allergy to wheat (other than in celiac disease)

As with all hypnotics Imovane should not be used in children.


	4.4 Special warnings and precautions for use
	
	Use in respiratory insufficiency

A lower dose is recommended for patients with chronic respiratory insufficiency due to the risk of respiratory depression. (especially since anxiety and agitation may be warning signs of respiratory decompensation, requiring transfer to an intensive care unit).

…
Use in Elderly

Elderly should be given a reduced dose (see Posology).

Extra caution must be exercised in elderly patients treated with benzodiazepines or related drugs due to the higher incidence of behavioral disorders and the risk of sedation and/or a muscle-relaxant effect which may promote falls, often having serious consequences in this population.

Risk of dependence

Clinical experience to date with Imovane suggests that the risk of dependence is minimal when the duration of treatment is limited to not more than 4 weeks.
Use of benzodiazepines and benzodiazepine-like agents (even at therapeutic doses) may lead to the development of physical and psychological dependence or abuse upon these products.

The risk of dependence or abuse increases with:

• Dose and duration of treatment

• Use with alcohol or other psychotropics

• It is also greater in patients with a history of alcohol and or drug abuse

• Those patients who have marked personality disorders.
…
If physical dependence has developed, abrupt termination of treatment will be accompanied by withdrawal symptoms (see warnings and precautions). These may consist of insomnia, headaches, muscle pain, extreme anxiety, tension, restlessness, confusion and irritability. In severe cases the following symptoms may occur: agitation or even episodes of confusion derealisation, depersonalisation, hyperacusis, numbness and tingling of the extremities, hypersensitivity to light, noise and physical contact, hallucinations or epileptic seizures.

Rare cases of abuse have been reported.
Withdrawal

Withdrawal symptoms may occur within days following discontinuation of treatment. When short-acting benzodiazepines are used, and especially when given at high doses, withdrawal symptoms can appear between two consecutive doses.

Concomitant use of several benzodiazepines, whether in anxiety or sleep disorders, may increase the risk of dependence.

Some cases of abuse have also been reported.

The termination of treatment with Zimovane is unlikely to be associated with withdrawal effects when duration of treatment is limited to 4 weeks. Patients may benefit from tapering off the dose before discontinuation. (See also section 4.8 Undesirable Effects).
…
Amnesia and altered psychomotor  function

Amnesia is rare, but anterograde amnesia and psychomotor function disorders may occur, within a few hours of administration, especially when sleep is interrupted or when retiring to bed is delayed after the intake of the tablet.
…
Sonambulism and associated bahaviour

Sleep walking and other associated behaviours such as “sleep driving”, preparing and eating food, or making phone calls, with amnesia for the event, have been reported in patients who have taken zopiclone and were not fully awake.

…

	4.7 Effects on ability to drive and use machines
	
	 Because of its pharmacological properties and its effect on central nervous system, Imovane may adversely affect the ability to drive or to use machines. 

…

	4.8 Undesirable effects
	
	….
Psychiatric disorders 

…
Not known: restlessness, delusion, anger, depressed mood, abnormal behaviour (possibly associated with amnesia) and somnambulism (see section 4.4: somnambulism and associated behaviour), Physical and psychological dependence, even at therapeutic doses (see Section 4.4), withdrawal syndrome or rebound insomnia upon discontinuation of treatment (see below).

…
Withdrawal syndrome has been reported upon discontinuation of zopiclone. (See section 4.4 Special Warnings and Precautions for Use). Withdrawal symptoms vary and may include rebound insomnia, anxiety, tremor, sweating, agitation, confusion, headache, palpitations, tachycardia, delirium, nightmares, hallucinations, panic attacks, muscle aches/cramps, gastrointestinal disturbances and irritability. …
…


	4.9 Overdose


	
	Management 
…

Hemodialysis is of no value in treating overdose due to the large distribution volume the drug. 

Consider activated charcoal if an adult has ingested more than 150 mg or a child more than 1.5 mg/kg within one hour. Alternatively, consider gastric lavage in adults within one hour of a potentially life-threatening overdose. If CNS depression is severe consider the use of flumazenil. It has a short half-life (about an hour). NOT TO BE USED IN MIXED OVERDOSEOR AS A “DIAGNOSTIC” TEST. Management should include general symptomatic and supportive measures including a clear airway and monitoring cardiac and vital signs until stable.
Administration of flumazenil may be helpful for diagnosis and/or treatment of intentional or accidental benzodiazepine overdose. 

Antagonism of the effects of benzodiazepines by flumazenil may promote neurological disorders (seizures), particularly in epileptic patients. 


